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INTRODUCTION

Transitioning from full µ-receptor  agonists, such as meth-
adone, to buprenorphine can be challenging because of the 
potential for precipitated withdrawal.1 Buprenorphine is 
a partial µ-receptor  agonist and has lower intrinsic activ-
ity at µ  receptors than methadone and other full µ-recep-
tor  agonists.2 Because of its high affinity for µ  receptors, 
buprenorphine replaces methadone and results in precipi-
tated withdrawal.2 Conventionally, to make the transition 
to buprenorphine, the methadone dose had to be grad-
ually tapered, to 30 mg daily, and then stopped, followed 
by induction of buprenorphine 36 to 72 h later, once mod-
erate opioid withdrawal symptoms were detected.3 Not 
only is this conventional technique time-consuming, but it 
also puts clients at risk of relapse and overdose due to the 
extended period of destabilization. Consequently, clinicians 
are searching for other novel approaches that decrease the 
extent of destabilization. One such method, known as the 
Bernese model, involves gradual upward titration of very 
small doses of buprenorphine while maintaining the same 
dose of methadone.1 This method of titration results in a very 
gradual increase in the percentage of receptors occupied by 
buprenorphine while allowing the remaining μ receptors to 
interact with methadone.1 

One common reason for transitioning from meth-
adone to buprenorphine is concern about prolongation of 
the QT  interval. The methadone formulations available in 
Canada are racemic mixtures with propensity to increase 
corrected QT interval (QTc) in a dose-dependent fashion.4 
It has been shown that the (S)-enantiomer of methadone 
(dextromethadone) is the cause of this dose-related adverse 
effect.5 Prolongation of the QTc interval is a marker of the 
impending possibility of torsade des pointes and sudden 
death. The risk of sudden cardiac death increases 4-fold 
when QTc is 500 ms or longer.6 

Buprenorphine has been shown to be as effective as 
methadone in suppressing illicit opioid use, though perhaps 

slightly less effective in terms of patients remaining in 
treatment.7 Furthermore, when taken as recommended, 
buprenorphine currently is not known to potentiate the risk 
of torsade des pointes,8 and it is considered first-line treat-
ment for opioid use disorder because of its safety profile.9 

There is no specific guideline for the interval of dosing 
or speed of titration to be used in buprenorphine microdos-
ing, and the published evidence to date consists only of case 
series.1,10 To contribute to the available literature, we present 
a case of transition from methadone to buprenorphine by 
the Bernese method, in the outpatient setting, in a patient 
with acquired QTc prolongation. The sublingual formula-
tion of buprenorphine used in this case was combined with 
an opioid antagonist, naloxone, which is not absorbed sub-
lingually. This combination is designed to discourage abuse 
of buprenorphine, as naloxone can precipitate withdrawal 
symptoms in patients with opioid use disorder.3

CASE REPORT

A 29-year-old man with a long history of opioid use disorder, 
who had been receiving methadone for more than 5 years, 
was transferred to our outpatient clinic; the daily dose at the 
time of transfer was 160 mg orally.* His past medical history 
was significant for depression and anxiety; however, he was 
not receiving any other medications or supplements at the 
time of transfer. Secondary to continuous illicit opioid use, 
the methadone dose was gradually increased to 220 mg daily. 

Upon the performance of electrocardiography (ECG), as 
part of regular annual care, it was noted that QTc was pro-
longed, at 502 ms; previous ECG 2 years earlier had shown QTc 
of 464 ms. The dose of methadone was reduced while Holter 
monitoring and echocardiography were performed, for which 
the results were normal. After we reviewed potential risks and 
benefits with the client, he informed us that his wish was to 

*The client provided written informed consent for publication of this report.
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use buprenorphine/naloxone instead of methadone. Different 
approaches to transitioning from methadone to buprenor-
phine/naloxone were described, and the client expressed 
interest in pursuing the microdosing (Bernese) method. 

At the time of initiation of buprenorphine/naloxone, in 
November 2018, the client was receiving 200 mg of meth-
adone daily. The combination product was initiated at 
0.5  mg of buprenorphine and 0.125 mg of naloxone daily, 
and the client did not report any withdrawal symptoms. 
Buprenorphine/naloxone was increased to 1/0.25 mg daily 
after 5 days, and the dose was then increased by 1/0.25 mg 
weekly until the dose of 8/2 mg daily was reached. Concur-
rently, the methadone dose was decreased by 10 mg weekly. 
As such, after 8 weeks of therapy (in early 2019), the client 
was receiving 8 mg of buprenorphine, 2 mg of naloxone (in 
combination), and 110 mg of methadone daily. 

At that time, the client moved to a recovery program, 
with care being managed by another provider. When he 
returned to our care, he was receiving 22 mg buprenorphine, 
5.5 mg naloxone (in combination), and 90 mg methadone 
daily. From that point, we slowly increased the buprenor-
phine/naloxone dose (by 2/0.5 mg every few days) and very 
quickly decreased his methadone dose from 90 mg to zero 
(Figure 1). The optimal maintenance dose of buprenor-
phine/naloxone should be able to suppress physical with-
drawal signs and symptoms. It also should enable the patient 
to cease illicit opioid use. Consequently, the buprenorphine/
naloxone dose needed to achieve these goals will differ from 
one person to another.2 In this case, titration up to 32/8 mg 
of buprenorphine/naloxone daily was elected, as per the 
client’s preference. The client consistently reported fewer 
psychological cravings at higher doses.

Psychological and physical withdrawal symptoms were 
assessed during interactions at clinic visits and through 
client self-reporting. There were no documented physical 
withdrawal scales available for us to report. The client did 
not exhibit or report any physical withdrawal symptoms dur-
ing the buprenorphine/naloxone initiation or methadone 
tapering. Furthermore, while under our care, the results of 
all urine drug screening during clinic visits were negative for 
illicit opioids. Follow-up ECG 2 weeks after discontinuation 
of methadone indicated QTc of 373 ms. 

DISCUSSION
In this case report, we have described buprenorphine/
naloxone microdosing for a client who was receiving 220 mg 
of methadone daily. The reason for switching from meth-
adone to buprenorphine/naloxone was QTc prolongation. 
Considering the current lack of guidelines for switching 
from high-dose methadone to buprenorphine/naloxone, 
our experience supports the concept of using an appropri-
ate microdosing schedule to safely switch motivated clients 
from high-dose methadone to buprenorphine/naloxone. 
Starting the buprenorphine/naloxone at 0.5/0.125 mg daily 
and increasing the dose slowly made it possible to accom-
plish induction successfully. Tapering of the methadone 
dose is not required before initiation of buprenorphine/
naloxone microdosing10; however, to ensure that we had 
taken appropriate actions to prevent risks related to QTc 
prolongation, we started reducing the methadone dose even 
before starting buprenorphine/naloxone. This case is unique 
in that methadone and buprenorphine/naloxone were taken 
simultaneously for an extended period, partly because of an 

 

 

 

 

  

FIGURE 1. Time course of induction of buprenorphine/naloxone by microdosing (with data shown only for the buprenorphine component of the 
combination product) and tapering of methadone. 
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interruption in care and partly because of the client’s anxiety 
about discontinuing methadone too quickly. However, no 
serious incident or adverse effects resulted from the simul-
taneous administration.  

We recommend that any care plan should consider all 
potential changes to clients’ living conditions, baseline func-
tioning, and social stability. It must also be communicated 
to clients whose therapy is being transitioned to buprenor-
phine/naloxone that they will need regular, more frequent 
assessment. Such an approach provides an opportunity 
to promptly deal with adverse events and anxiety related to 
medication changes, which could improve adherence to the 
microdosing plan.
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